UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCSO0 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att S0dB BWT  321ms VAW IMHT  Maode futo Swesp = Att S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200 SGL Count 200200
| R | R
ML) 2.15 dBm ML) 2.02 dB

0 dor 5.264647040 GH2| 0 dor 5284580480 GH2|

2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz
Bandwidth 17.61 MHz Power 13.23 dBm Tx Total 13.23 dBm Bandwidth 17.65 MHz Power 13.11 dBm T Total 13.11 dBm
n T n T
11806763 11806763
Pater 18 FEB 2020 171301 Cate: 18 FEB 2020 172235
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 2.00 dB
0 dor 5.304303930 GHz|
e | |
|

10 dBm—

Eap el

50 gBm—
60 dBim—;
CF 5.3 GHz 32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17.61 MHz Power 13.05 dBm Tx Total 13.05 dBm
™ y
11508763

oate: 18 FEB 2020 173307

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCSO0 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 48m  Offset 2630 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 2630 08 & RBW 1 MHz
o At S0dB BWT  321ms VAW IMHT  Maode futo Swesp o At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200 SGL Count 200200
| R | R
Ml 2.57 dem Ml 2.63 dBm|
0 dor 5.261376520 GH2| 0 dor 5283708630 GH2|

2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz
Bandwidth 17.59 MHz Power 13.51 dBm Tu Total 13.51 dBm Bandwidth 17.62 MHz Power 13,40 dBm Tu Total 13.40 dBm
n T n T
11806763 11806763
Cater 18 FEB 2020 171415 Cater 18 FEB 2020 172354
Bottom Channel Middle Channel
Spectrum cv:_!
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 2.59 dBm
0 dor 5.301786820 GHz|

20 can
|

10 dBm—

e

50 gBm—
60 dBim—;
CF 5.3 GHz 32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17.59 MHz Power 13.38 dBm Tx Total 13.38 dBm
™ y
11508763

oate: 18 FEB 2020 173425

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS0 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
IO (dB) Power e (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 8.5 0.6 9.1 7.9 0.6 8.5
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Top 9.1 8.5 11.8 22 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 11.8 8 19.8 30 10.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCSO0 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~2.53 dBm)
0 5.325069840 GH2|
1]
120 68
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,65 MHz Power 8.55 dBm Tx Total 8.55 dBm
-
. L J
11908763
Cater 18 FEB 2020 174337
Top Channel

Result: Pass

@ Page 291 of 729 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCSO0 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~2.94 dBm|
N 5.372947410 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.55 MHz Power 7.88 dBm Tx Total 7.88 dBm
11908763
Cater 18 FEB 2020 174455
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 11.9 1.6 13.5 12.2 1.6 13.8
Middle 11.8 1.6 13.4 121 1.6 13.7
Top-1 11.8 1.6 13.4 121 1.6 13.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 135 13.8 16.7 22 5.3 Complied
Middle 13.4 13.7 16.6 22 5.4 Complied
Top-1 13.4 13.7 16.6 22 5.4 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 16.7 8 24.7 30 5.3 Complied
Middle 16.6 8 24.6 30 5.4 Complied
Top-1 16.6 8 24.6 30 5.4 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 48m  Offset 2630 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 2630 08 & RBW 1 MHz
o At S0dB BWT  321ms VAW IMHT  Maode futo Swesp o At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200 SGL Count 200200
| R | R
Ml 1.10 dBn Ml 1.08 dBn
0 dor 5.261209340 GH2| 0 dor 5281563700 GH2|

20 can 20 can
I I

2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz
Bandwidth 17.98 MHz Power 11,92 dBm Tu Total 11.92 dBm Bandwidth 17.97 MHz Power 11.83 dBm T Total 11.83 dBm
n T n T
11806763 11806763
Cater 18 FEB 2020 171583 Cater 18 FEB 2020 172515
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 0.5 dBm
0 dor 5302767410 GHz|
e | |
I I
10 dém—r

-10 dém— \

20 Bm=—

-30 déi

40 dBm—

50 dam—

60 dBm—;

CF 5.3 GHz 32001 pts Spon 30.0 MHz

Channel Power

Bandwidth 18.04 MHz Power 11,77 dBm Tx Total 11.77 dBm
n T

11908763
oate: 18 FEB 2020 173553

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 1.50 dBm| " ML) 1.59 dBm|
0 dor 5261308710 GHz| 0 dor 5280968410 GHz|
e | | e | |
I I I I
10 dim— 10 dim—
-10 dBm— -10 dBm— \
20 Bm=— 20 Bm=—
-30 68 -30 g8
=40 dBm— =40 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.86 MHz Power 12,19 dBm Tu Total 12,19 dBm Bandwidth 17.82 MHz Power 12,14 dBm Tx Total 12.14 dBm
il I il |
11806763 11806763
Cate: 18 FEB. 2020 171717 Cate: 18 FEB 2020 172735
Bottom Channel Middle Channel
Spectrum cv:_!
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 1.56 dBm)
0 dor 5302702730 GHz|
e | |
I I
10 dim—
-10 dBm— \
20 Bm=—
-30 dém
=40 dBm—
50 gBm—
60 dBm—;
CF 5.3 GHz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 17.84 MHz Power 12,13 dBm Tx Total 12.13 dBm
n T
11806763
Pater 18 FEB 2020 173711

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
IO (dB) Power e (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 7.2 1.6 8.8 7.1 1.6 8.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Top 8.8 8.7 11.8 22 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 11.8 8 19.8 30 10.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.75 dBm|
N 5.373962690 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,99 MHz Power 7.16 dBm Tx Total 7.16 dBm
11908763
Cater 18 FEB 2020 174552
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

<§

Spectrum

Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200/200

Jorem view
Mi[1] ~3.50 dBm|

N 5321707130 GH2|

20
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0 dém

-10 dém

20 cEn

-30 dém

m

50 dam

60 dBm
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.78 MHz Power 7.09 dBm Tx Total 7.09 dBm

-
. JL J

11908763
oate: 18 FEB 2020 174310

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 12.6 0.8 134 12.8 0.8 13.6
Middle 12.8 0.8 13.6 13.1 0.8 13.9
Top-1 11.7 0.8 12.5 121 0.8 12.9
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 134 13.6 16.5 22.0 5.5 Complied
Middle 13.6 13.9 16.8 22.0 5.2 Complied
Top-1 12.5 12.9 15.7 21.9 6.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 16.5 8 24.5 30.0 5.5 Complied
Middle 16.8 8 24.8 30.0 5.2 Complied
Top-1 15.7 8 23.7 29.9 6.2 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum

o
v

SGL Count 200,500

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

| R

30 din

ML) 1.85 dBm|

5.253662700 GHz|
| |

20 c8n

10 dBm—

-10 dBm—
20 Bm=—
-30 dBm—s
el
50 gBm—

=60 dBm—

CF 5.26 GHz
—_—

Spectrum ?
Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200
| R
" mi[1] 2.23 dBn
0 dor 5286353240 GHz|

20 can
]

32001 pts Span 30.0 MHz

Channel Power
Bandwidth 17.74 MHz

Power 12.59 dBm Tx Total 12.59 dBm

Span 30.0 MHz

Tx Total 12.78 dBm

32001 pts

Bandwidth 17.70 MHz Power 12.78 dBm

i

11908763
oate: 18 FEB 2030 175425

i

11908763
oate: 18 FEB 2020 180452

Bottom Channel

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

| R

30 din

ML) 0.85 dBm

5.306512610 GHz|
| |

20 c8n

10 dBm—

e

50 dam—

=60 dBm—
CF 5.3 GHz

Span 30.0 MHz

32001 pts

Channel Pavier
Bandwidth 17.68 MHz

Power 11.66 dBm Tx Total 11.66 dBm

i

11908763
oate 14 FEB 2030 105748

Result: Pass

Top-1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna / Port 2

o
v

<

Spectrum Spectrum

Ref Level 35.00 48m  Offset 2630 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 2630 08 & RBW 1 MHz
o At S0dB BWT  321ms VAW IMHT  Maode futo Swesp o At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200 SGL Count 200200
| R | R
Ml 2.4+ dBm) Ml 2.72 dBm|
0 dor 5.257867250 GH2| 0 dor 5262189930 GH2|

20 can 20 can
] ] |

10 dBm—

-10 dBm— \
20 Bm=— \
-30 dBm—s

Y

gl ~——

50 dam—

=60 dBm—

CF 5.26 GHz 32001 pts Span 30.0 MHz 32001 pts Span 30.0 MHz

Channel Pavier
Bandwidth 17.81 MHz Power 12,82 dBm Tu Total 12,82 dBm Bandwidth 17.65 MHz Power 13.11 dBm Tu Total 13.11 dBm
n T n T

11908763 11908763
oate: 18 FEB 2030 175543 oate: 18 FEB 2020 180610

Bottom Channel Middle Channel

<

Spectrum

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R
- B 1.79 den
30 den 5302453360 GH

20 c8n

10 dBm—

Eeacycd

50 dam—

=60 dBm—

CF 5.3 GHz 32001 pts Span 30.0 MHz

Channel Power
Bandwidth 17.68 MHz Power 12.07 dBm Tx Total 12.07 dBm
" T

11908763
oate 14 FEB 2030 105507

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
IO (dB) Power e (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 7.1 0.8 7.9 7.1 0.8 7.9
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Top 7.9 7.9 10.9 21.9 11.0 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 10.9 8 18.9 29.9 11.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Result: Pass

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~3.66 dBm)
0 5.326701980 GH2|
1]
120 68
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.75 MHz Power 7.15 dBm Tx Total 7.15 dBm
N
. L J “ '
11908763
Cater 16 FEB 2020 11:0802

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna / Port 2

Result: Pass

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] -3.21 dBm|
0 5.322141180 GH2|
1]
120 68
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.67 MHz Power 7.07 dBm Tx Total 7.07 dBm
”
. L J
11908763
Pater 16 FEB. 2020 11:1020

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 10.1 1.9 12.0 10.3 1.9 12.2
Middle 10.9 1.9 12.8 11.2 1.9 13.1
Top-1 9.9 1.9 11.8 10.2 1.9 12.1
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 12.0 12.2 15.1 22 6.9 Complied
Middle 12.8 13.1 16.0 22 6.0 Complied
Top-1 11.8 12.1 15.0 22 7.0 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 15.1 8 23.1 30 6.9 Complied
Middle 16.0 8 24.0 30 6.0 Complied
Top-1 15.0 8 23.0 30 7.0 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

0.13 dBmy
5.266453550 GHz|

20 c8n

0

-10 dém—

20 Bm=—

-30 dém-

40 dBm—

50 dam—

=60 dBm—
CF 5.26 GHz
e

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

ML) 0.67 dBm
5286263240 GHz|

30 din

Span 30.0 MHz

Channel Pavier
Bandwidth 17.93 MHz
|

Power 10,10 dBm

11908763
oate: 18 FEB 2020 175733

Tx Total 10.10 dBm

Span 30.0 MHz

32001 pts

Bandwidth 17.94 MHz

Power 10.94 dBm Tx Total 10.94 dBm

il

11908763
oate: 18 FEB 2020 180881

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<0.47 dBmy
5.306522920 GHz|

20 c8n

0

-10 dém—

20 Bm=—

-30 dém-

dEm—

50 dam—

=60 dBm—
CF 5.3 GHz

32001 pts

Span 30.0 MHz

Channel Power

Bandwidth 17.88 MHz Power 9.87 dBm

il

11908763
oate: 14 FEB 2030 11.0057

Tx Total 9.87 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna / Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

0.57 dBm
5.262203990 GHz|

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

ML) 1.05 dBm|

30 din

5.282134620 GHz|

Span 30.0 MHz

Bandwidth 17.93 MHz
|

Power 10.27 dBm

11908763
foate: 18 FEB 2020 175851

Tu Total 10.27 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.84 MHz

Tx Total 11.22 dBm

il

Power 11.22 dBm

11908763
oate: 18 FEB 2030 180558

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

0.03 dBm
5.302294930 GHz|

32001 pts

Span 30.0 MHz

Channel Pavier
Bandwidth 17.91 MHz
|

Power 10,17 dBm

11908763
oate 146 FEB 2030 11.0215

Tu Total 10,17 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
IO (dB) Power e (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 5.1 1.9 7.0 5.6 1.9 7.5
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S .
Channel Conducted | Power Limit | Margin (dB) Result
Power Port Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Top 7.0 7.5 10.3 22 11.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 10.3 8 18.3 30 11.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] -5.51 dBm)
0 5.318736290 GH2|
1]
120 68
0 dém
-10 dBm:
=20 g8
=30 dém-
50 gBm-
60 dBm
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.75 MHz Power 5.12 dBm Tu Total 5.12 dBm
”
. L J
11908763
Pater 16 FEB 2020 11:11:53

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna / Port 2

Spectrum

o Att

-qﬂ

Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

0

Mi[1]

“4.27 dBmy
5.317685380 GHz|

CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Result: Pass

Bandwidth 18,00 MHz Power 5.65 dBm Tx Total 5.65 dBm
v
. L J
11908763
Pater 19 FEB. 2020 111311
Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.3 3.2 6.5 3.8 3.2 7.0
Top 3.1 3.2 6.3 3.7 3.2 6.9
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 6.5 7.0 9.8 22 12.2 Complied
Top 6.3 6.9 9.6 22 12.4 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 9.8 8 17.8 30 12.2 Complied
Top 9.6 8 17.6 30 12.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] “10.15 dBm » Mi[1] ~10.30 dBm

N 5.268234460 GH N 531837910 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.75 MHz Power 3.78 dBm Tx Total 3.28 dBm Bandwidth 36.60 MHz Power 3.06 dBm T Total 3.06 dBm
il il
11908763 11908763
fate 15 FEB 2000 112210 fate 15 FEB 2000 113228
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.34 dBm| » Mi[1] ~9.16 dBm|

N 527570730 GH N 531478300 GH
20 o8 20 o8

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=— \

-30 dBm— -30 dBm—

50 gBm— 50 gBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.50 MHz Power 3.79 dBm Tx Total 3.79 dBm Bandwidth 36.38 MHz Power 3.75 dBm Tu Total 3.75 dBm
il il
11806763 11806763
Cater 15 FEB 2020 11:2325 Pater 15 FEB 2000 11:3347
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 25 2.3 4.8 3.0 2.3 5.3
Top 2.3 2.3 4.6 3.0 2.3 5.3
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 4.8 5.3 8.1 22 13.9 Complied
Top 4.6 5.3 8.0 22 14.0 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 8.1 8 16.1 30 13.9 Complied
Top 8.0 8 16.0 30 14.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~10.20 dBm » Mi[1] “10.15 dBm

N 526645640 GH N 531383610 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.56 MHz Power 2.48 dBm T Total 2.48 dBm Bandwidth 36.51 MHz Power 2.32 dBm T Total 2.32 dBm
il il
11908763 11908763
Fater 15 FEB 2000 114425 fate 15 FEB 2000 11:53 52
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna / Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] 9,44 dBm| » Mi[1] ~9.58 dBm|

N 527744350 GH N 531752980 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

30 dBm—s -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.41 MHz Power 3.01 dBm Tx Total 3.01 dBm Bandwidth 36,43 MHz Power 2,99 dBm Tx Total 2.99 dBm
il il
11908763 11908763
Fater 15 FEB 2000 11.4545 Fater 15 FEB 2000 11:5508
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 2.7 4.3 7.0 1.9 4.3 6.2
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Single 7.0 6.2 9.6 22 12.4 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 9.6 8 17.6 30 12.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum ] ka
Ref Lavel 25.00 dém  Offset 26.60 68 & REBW 1 MHz
o At 20¢E SWI 321ms  VBW 3MHz Mode Auto Swiep
SGL Count 200/200
8 1Rm View
P M1[1] 12.46 dbm|
531500420 GHz
0 cam——
=10 dBm—
-0 dém—
=30 dBm—
-50 ditm—
-£0 dim—
CF 5.29 GHz 32001 pts Span 1200 MHz
Channel Poveer
Bandwidth 76,81 MHz Power 2,73 dBm Tx Total 2.73 dBm
m
1180aTE
jDate: 19.FEB.2000 120217

Single Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum ] ka
Ref Lavel 35.00 dBm  Offset 26.50 c3 & RBW 1 MHz
o At 20¢E SWI 321ms  VBW 3MHz Mode Auto Swiep

SGL Count 200/200
8 1Rm View

20 mMif1] 13.20 dbm|
521369930 GH|

-50 ditm—

-£0 dim—

CF 5.79 GHx A7001 pts
Channel Poveer

Span 120.0 MHz

Bandwidth 76.17 MHz Power 1,92 dBm
m

Tx Total 1.93 dBm

1180ETE
Joete: 19 FEB 2000 121229

Single Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 15 4.8 6.3 2.6 4.8 7.4
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Single 6.3 7.4 9.9 22 12.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 9.9 8 17.9 30 12.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum ] ka
Ref Lavel 35.00 dBm  Offset 26.50 c3 & RBW 1 MHz
o At 20¢E SWI 321ms  VBW 3MHz Mode Auto Swiep

SGL Count 200/200
8 1Rm View

P M1[1] 13.54 dBm)|
5.31620790 GHz|

-50 ditm—

-£0 dim—

CF 5.79 GHx A7001 pts
Channel Poveer

Span 120.0 MHz

Bandwidth 76,21 MHz Power 1,52 dBm
m

Tx Total 1.52 dBm

1180ETE
Jete: 19.FEB. 2000 120408

Single Channel

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna / Port 2

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~12.20 dBm|
0 537491520 GH
1]
10
0 dém
-10 dBm:
=20 g8
=30 dém-
50 gBm-
60 dBm
CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76.60 MHz Power 2.56 dBm Tu Total 2.56 dBm
”
. L J
11908763
Cater 15 FEB 2020 121347

Single Channel

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE

DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 8.8 0.6 9.4 8.9 0.6 9.5
Middle 8.9 0.6 9.5 9.1 0.6 9.7
Top-1 8.9 0.6 9.5 9.1 0.6 9.7
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 8.7 0.6 9.3
Middle 9.0 0.6 9.6
Top-1 9.0 0.6 9.6
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 9.4 9.5 9.3 14.2
Middle 9.5 9.7 9.6 14.4
Top-1 9.5 9.7 9.6 14.4
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Bottom 14.2 21.8 7.6 Complied
Middle 14.4 21.8 7.4 Complied
Top-1 14.4 21.8 7.4 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 14.2 8 22.2 29.8 7.6 Complied
Middle 14.4 8 22.4 29.8 7.4 Complied
Top-1 14.4 8 22.4 29.9 7.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.85 dBm| " ML) ~1.71 dBm|

0 dor 5.263188340 GHz| 0 dor 5283902690 GHz|
20 d8n 20 d8n

10 dB 10 dB

-10 dBm: -10 dBm:

) \ ] \

-30 -30

g cot \-_ a-ul / \

50 gBm- 50 gBm-

40 68 40 68

CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16.56 MHz Power 8.78 dBm Tx Total 8.78 dBm Bandwidth 16.58 MHz Power 8.93 dBm T Total 8.93 dBm
i T i T
11806763 11806763
Cate: 18 FEB. 2020 O7-51:55 Pate: 18 FEB 2020 080531

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<1.B7 dBmy
5.297436960 GHz|

50 dam

60 ¢B
CF 5.3 GHz

32001 pts

\
N

Span 30.0 MHz

Channel Pavier
Bandwidth 16,58 MHz

Power 8.86 dBm
™ Y

11908763
ate: 18 FEB 2000 081517

Tx Total 8.86 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.52 dBm) " ML) “1.44 dBm)
0 dor 5262056810 GHz| 0 dor 5281149340 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:

o/
"

50 dam

60 ¢B
CF 5.26 GHz
—_—

32001 pts

\
N

o]

—

Span 30.0 MHz

Channel Pavier
Bandwidth 16,53 MHz
|

Power £.90 dBm

11908763
oate: 18 FEB 2030 075313

Tx Total 8.90 dBm

50 dam

60 ¢B
CF 5.28 GHz
—_—

\
N

Span 30.0 MHz

32001 pts

Channel Power

Bandwidth 16,52 MHz

Power 9.15 dBm Tx Total 9.15 dBm

il

11908763
oate: 18 FEB 2020 080748

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<1.42 dBm
5.301994940 GHz|

el ]
/

\
N

Span 30.0 MHz

oate: 18 FEB 2000 052034

50 o
0@
CF 5.3 Gz a2001 pts
Channel Power
Bandwidth 16.50 MHz Power 9.11 dBm Tx Total 9.11 dBm
T '
11908763

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 48m  Offset 2630 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 2630 08 & RBW 1 MHz
o At S0dB BWT  321ms VAW IMHT  Maode futo Swesp o At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200/200 SGL Count 200/200
Emm iew Emm iew
N Mi[1] -1.B9 dBm| N Mi[1] -1.58 dBm|
30 dén 5.257687260 GHz| 30 dén 5277467890 GHz|
20 cin 20 cin
10 déi 10 déi
-10 dBm -10 dBm
) \ 7 \
-30 -30
/ \ __/ \
50 dBm 50 dBm
s s
CF 5.26 GHz az001 El m 300 MHz CF 5.28 GHz az001 El m 300 MHz
Channel Power Channel Power
Bandwidth 16,50 MHz Power 874 dBm Tx Total &.74 dBm Bandwidth 16,50 MHz Power 9.02 dBm Tx Total 9.02 dBm
T ;i il ]
11908763 11908763
fater 18 FEB. 2020 0T 5431 Fater 18 FEB 2000 080508
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 48m  Offset 2630 d3 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Emm iew
N Mi[1] -1.72 dBm|
30 dén 5.298874100 GHz|
20 cin
e
-10 dBm
] \
-30
i N
50 dBm
s
CF 5.3 GHz az001 El m 300 MHz
Channel Power
Bandwidth 16,50 MHz Power £.98 dBm Tx Total &.98 dBm
il '
11908763
fate: 18 FEB 2000 082152
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
IO (dB) Power e (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 6.8 0.6 7.4 7.1 0.6 7.7
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 5.9 0.6 6.5
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 7.4 7.7 6.5 12.0
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 12.0 21.9 9.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 12.0 8 20.0 29.9 9.9 Complied

Result: Pass

Page 328 of 729

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~3.81 dBm)|

x 5322813350 GHz
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16,53 MHz Power 6.81 dBm Tx Total 6.81 dBm
)\ m :

. L J

11806763
Cater 18 FEB 2020 083237

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~3.47 dBm|

0 5.372189930 GH2|
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16.51 MHz Power 7.09 dBm Tx Total 7.09 dBm
)\ m :

. L J

11806763
Cater 18 FEB 2020 083354

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~4.78 dBm|

0 5.317600070 GH2|
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16,57 MHz Power 5.88 dBm Tx Total 5.88 dBm
)\ m :

. L J

11806763
Pater 18 FEB 2020 083511

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE

DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 9.4 0.4 9.8 9.6 0.4 10.0
Middle 9.6 0.4 10.0 9.7 0.4 10.1
Top-1 9.4 0.4 9.8 9.7 0.4 10.1
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 9.5 0.4 9.9
Middle 9.7 0.4 10.1
Top-1 9.6 0.4 10.0
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 9.8 10.0 9.9 14.7
Middle 10.0 10.1 10.1 14.8
Top-1 9.8 10.1 10.0 14.7
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 14.7 21.8 7.1 Complied
Middle 14.8 21.8 7.0 Complied
Top-1 14.7 21.8 7.1 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 14.7 8 22.7 29.8 7.1 Complied
Middle 14.8 8 22.8 29.8 7.0 Complied
Top-1 14.7 8 22.7 29.8 7.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.21 dBm| " ML) ~1.07 dBm|
0 dor 5.262325860 GHz| 0 dor 5283156460 GHz
20 d8n 20 d8n
10 d8 10 dBm— |
-10 dBm: -10 dBm—
20 / \ 20 Bm=— | \
-30 -30 dBm—
50 g8 50 gBm—
=60 dBi 60 dBm—;
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.50 MHz Power 9.44 dBm T Total 9.44 dBm Bandwidth 17,45 MHz Power 9.58 dBm Tx Total 9.58 dBm
i T i T
11806763 11806763
Cater 18 FEB 2020 074704 Cate: 18 FEB 2020 078553
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~1.16 dBm|
0 dor 5,303772380 GHz|
20 d8n
120 68
-10 dBm:
20 \
a0 \
50 gBm-
40 68
CF 5.3 GHz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 16,48 MHz Power 9,44 dBm Tx Total 9.44 dBm
i T
11806763
Cater 18 FEB 2020 081505

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~0.85 dBm| " ML) ~0.8% dBm|
0 dor 5262461800 GHz| 0 dor 5281801820 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:

o/
/

\
L

el J
7

oate: 18 FEB 2020 074821

Span 30.0 MHz

P e
50 dBm 50 dBm
o o
CF 5.26 GHz az001 El m 300 MHz CF 5.28 GHz az001 El
Channel Power Channel Power
Bandwidth 16,49 MHz Power 9,57 dBm Ta Total 9.57 dBm Bandwidth 16,45 MHz Power 9,70 dBm Tx Total 9,70 dBm
i ! i !
11908763 11908763

oate: 18 FEB 2020 080117

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<0.74 dBmy
5.301166210 GHz|

o/
/

Span 30.0 MHz

oate: 18 FEB 2000 081622

50 d8m
40 8
CF 5.3 GHiz 32001 pts
Channel Power
Bandwidth 16,49 MHz Power 9.70 dBm Tu Total 9.70 dBm
il Y
11508763

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3

Spectrum ? Spectrum ?

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d8m  Offset 26,90 c8 » RBW 1 MH:

o att 0B BWT  3me VAW IMH: Made Auto Sweep o att B BWT  3Ams VAW IMH: Made Auto Sweep
SGL Count 200/200 SGL Count 200/200
| R | R
" ML) ~1.08 dBm| " ML) ~0.85 dBm|

0 dor 5.261486830 GHz| 0 dor 5278560040 GHz|
20 B 20 B

10 dB 10 dB

-10 d8m: -10 d8m:

] \ ] \

B N T N\

v -

50 d8m 50 d8m

40 68 40 68

CF 5.26 GHz 32001 pts Spon 30.0 MHz CF 5.28 GHz 32001 pts Spon 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16,44 MHz Power 9,47 dBm Tx Total 9.47 dBm Bandwidth 16,44 MHz Power 9.67 dBm Tx Total 9.67 dBm
i T i T

11808763 11808763
Joate: 18 FEB 2000 072338 Joate: 18 FEB 2000 080234

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<0.B4 dBm
5.298943470 GHz|

el
/

50 dam

60 ¢B
CF 5.3 GHz

32001 pts

\
L

Span 30.0 MHz

Channel Power
Bandwidth 16.45 MHz
T

Power 9.63 dBm

11908763
oate: 18 FEB 2030 081740

Tx Total 9.63 dBm

Top-1 Channel

Result: Pass

Middle Channel

Page 336 of 729

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 7.8 0.4 8.2 7.4 0.4 7.8
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 6.6 0.4 7.0
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 8.2 7.8 7.0 12.5
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 125 21.8 9.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 125 8 20.5 29.8 9.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Result: Pass

Spectrum '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT  321ms VAW IMH:  Made Auto Sweep
6L Count 200/200
Jorem view
" Mi[1] -2.91 dBm|
0 5.323366460 GH2|
il
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 16.52 MHz Power 7.77 dBm Tx Total 7.77 dBm
N
. L J TN v
11908763
Cater 18 FEB 2020 082724

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 / 8 dBi Antenna/ Port 2

Result: Pass

Spectrum '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT  321ms VAW IMH:  Made Auto Sweep
6L Count 200/200
Jorem view
" Mi[1] ~2.97 dBm|
0 5.371119340 GH2|
il
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 16,49 MHz Power 7.43 dBm T Total 7.43 dBm
-
. L J
11908763
Cater 18 FEB 2020 08 2842

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 3

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~3.95 dBm|

x 5321145590 GHz
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16,47 MHz Power 6.58 dBm Tx Total 6.58 dBm
)\ m :

. L J

11508763
Cate: 18 FEB 2020 08 2553

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE

DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 8.5 1.0 9.5 8.8 1.0 9.8
Middle 8.5 1.0 9.5 8.7 1.0 9.7
Top-1 7.8 1.0 8.8 8.1 1.0 9.1
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 8.6 1.0 9.6
Middle 8.6 1.0 9.6
Top-1 8.0 1.0 9.0
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 9.5 9.8 9.6 14.4
Middle 9.5 9.7 9.6 14.4
Top-1 8.8 9.1 9.0 13.7
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 14.4 22.0 7.6 Complied
Middle 14.4 22.0 7.6 Complied
Top-1 13.7 22.0 8.3 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 14.4 8 22.4 30.0 7.6 Complied
Middle 14.4 8 22.4 30.0 7.6 Complied
Top-1 13.7 8 21.7 30.0 8.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.40 dBm) " ML) ~2.44 dBm)
0 dor 5265762630 GHz 0 dor 5286227620 GHz|
20 d8n 20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dém
m—
50 gBm—
60 dBm—;
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.97 MHz Power 8.55 dBm Tx Total 8.55 dBm Bandwidth 17.96 MHz Power 8.48 dBm Tx Total 8.48 dBm
i T i T
11806763 11806763
Cater 18 FEB 2020 084713 Pater 18 FEB 2020 080535

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

<3.19 dBmy
5.297798820 GHz|

20 c8n

0

-10 dém—

20 Bm=—

=30 dém-

m—}

50 dam—

=60 dBm—
CF 5.3 GHz

32001 pts

Span 30.0 MHz

Channel Pavier
Bandwidth 17.89 MHz
|

Power 7.76 dBm

11908763
oate: 18 FEB 2000 082502

Tu Total 7.76 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.14 dBm| " ML) ~2.09 dBm|
0 dor 5.262249930 GHz| 0 dor 5281649950 GHz|
20 d8n 20 d8n
120 68
-10 dBm— \
20 Bm=—
-30 dém
oBm—
50 gBm—
60 dBm—;
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.90 MHz Power 8.81 dBm Tx Total 8.81 dBm Bandwidth 17.83 MHz Power 8.72 dBm Tx Total 8.72 dBm
i T i T
11806763 11806763
Pater 18 FEB 2020 084831 Cater 18 FEB 2020 080753

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

<2.46 dBm
5.301168090 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.81 MHz Power 8.07 dBm
v '
11806763

ate: 18 FEB. 2020 053018

Tx Total 8.07 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) -2.31 dBm| " ML) ~2.11 dBm|
0 dor 5.256952280 GHz 0 dor 5281420270 GH2|
20 d8n 20 d8n
10 dB 10 dim—
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— -30 dém
m— m—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.85 MHz Power 8.61 dBm Tx Total 8.61 dBm Bandwidth 17.90 MHz Power 8.63 dBm T Total 8.63 dBm
i T i T
11806763 11806763
Cater 18 FEB 2020 08 4545 Pater 18 FEB 2020 080211
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~2.47 dBm)
0 dor 5296815410 GHz|
20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dém
oBm—
50 gBm—
60 dBm—;
CF 5.3 GHz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 17.86 MHz Power 8.02 dBm Tx Total 8.02 dBm
i T
11806763
Cater 18 FEB 2020 0831:37

Top-1 Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 6.6 1.0 7.6 7.0 1.0 8.0
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 5.6 1.0 6.6
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 7.6 8.0 6.6 12.2
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 12.2 22.0 9.8 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 12.2 8 20.2 30.0 9.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.29 dBm|
N 5315744820 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,89 MHz Power 6.59 dBm Tx Total 6.59 dBm
11908763
Cater 18 FEB 2020 084735
Top Channel
Result: Pass
Page 347 of 729 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] -3.39 dem|
N 5324124870 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,90 MHz Power 7.02 dBm Tx Total 7.02 dBm
11908763
Cater 18 FEB 2020 084553
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~5.18 dBm|
N 5.318637860 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,94 MHz Power 5.56 dBm Tx Total 5.56 dBm
11908763
Cate: 18 FEB. 2020 085010
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 7.4 1.8 9.2 7.6 1.8 9.4
Middle 7.3 1.8 9.1 7.6 1.8 9.4
Top-1 6.2 1.8 8.0 6.5 1.8 8.3
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 7.5 1.8 9.3
Middle 7.5 1.8 9.3
Top-1 6.5 1.8 8.3
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 9.2 9.4 9.3 14.1
Middle 9.1 9.4 9.3 14.0
Top-1 8.0 8.3 8.3 13.0
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 141 22.0 7.9 Complied
Middle 14.0 22.0 8.0 Complied
Top-1 13.0 22.0 9.0 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 14.1 8 22.1 30.0 7.9 Complied
Middle 14.0 8 22.0 30.0 8.0 Complied
Top-1 13.0 8 21.0 30.0 9.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

<3.37 dBmy
5.256818220 GHz|

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 din

ML) -3.27 dBm)

5,283208960 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 17.90 MHz

Power 7.36 dBm
w Y

11908763
oate: 18 FEB 2030 085127

Tx Total 7.36 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.95 MHz

Tu Total 7.30 dBm

il

Power 7.30 dBm

11908763
ate: 18 FEB 2000 051248

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

=4.31 dBmy
5.301099650 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.90 MHz Power 6.20 dBm
v '
11806763

ate: 18 FEB 2020 053305

Tu Total 6.20 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

=2.70 dBmy
5.261084650 GHz|

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 din

ML) ~3.02 dBm|

5.282580860 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 18.02 MHz

Power 7.64 dBm
v '

11908763
oate: 18 FEB 2000 085284

Tu Total 7.64 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.85 MHz

Power 7.56 dBm Tx Total 7.56 dBm

il

11908763
ate: 18 FEB 2020 051408

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

~3.69 dBm
5.302088680 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.88 MHz Power 6.53 dBm
v '
11806763

oate: 18 FEB 2000 053423

Tx Total 6.53 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

~2.98 dBm
5.258590980 GHz|

20 c8n

0

-10 dém—

20 Bm=—

-30 dém—

m—}

50 dam—

=60 dBm—
CF 5.26 GHz
e

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

ML) ~3.17 dBm|

30 din

5.278637860 GHz|

Span 30.0 MHz

Channel Pavier
Bandwidth 17.92 MHz

Power 7.47 dBm
i T

11908763
oate: 18 FEB 2020 085401

Tu Total 7.47 dBm

Span 30.0 MHz

32001 pts

Bandwidth 17.96 MHz

Tu Total 7.46 dBm

il

Power 7.46 dBm

11908763
oate: 18 FEB 2000 051524

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

<3.92 dBmy
5.301356520 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 18.03 MHz Power 6.46 dBm
v '
11806763

oate: 18 FEB 2030 053540

Tu Total 6.46 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 5.4 1.8 7.2 5.9 1.8 7.7
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 4.4 1.8 6.2
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 7.2 7.7 6.2 11.8
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 11.8 22.0 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 11.8 8 19.8 30.0 10.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1

Spectrum

o Att

<§

Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

0

Mi[1]

=5.29 dBm
5.318413800 GHz|

CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Result: Pass

Bandwidth 17.91 MHz Power 5.40 dBm Tx Total 5.40 dBm
v
. L J
11908763
Cater 18 FEB 2020 025225
Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.53 dBm|
N 5.373521140 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,90 MHz Power 5.88 dBm Tu Total 5.88 dBm
11908763
Pater 18 FEB 2020 085345
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum '{,’
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT  320ms  VBW IMH:  Mode Auto Sweep
SGL Count 200/200
Jorem view
- Mi[1] ~5.97 dBm|
0 5.318533800 GH2|
b2
06
—_—
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,95 MHz Power 4.40 dBm T Total 4.40 dBm
v
. JL J
11908763
Cater 18 FEB 2020 085503
Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 7.0 1.4 8.4 7.7 1.4 9.1
Middle 7.0 1.4 8.4 7.6 1.4 9.0
Top-1 6.9 1.4 8.3 7.5 1.4 8.9
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 7.5 1.4 8.9
Middle 7.5 1.4 8.9
Top-1 7.5 1.4 8.9
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 8.4 9.1 8.9 13.6
Middle 8.4 9.0 8.9 13.5
Top-1 8.3 8.9 8.9 13.5
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 13.6 22.0 8.4 Complied
Middle 135 22.0 8.5 Complied
Top-1 135 22.0 8.5 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 13.6 8 21.6 30.0 8.4 Complied
Middle 135 8 215 30.0 8.5 Complied
Top-1 135 8 215 30.0 8.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

<2.B5 dBmy
5.264910470 GHz|

32001 pts

Spectrum
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2
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Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 3
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 4.2 1.4 5.6 4.9 1.4 6.3
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 3.5 1.4 4.9
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 5.6 6.3 4.9 10.4
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 104 22.0 11.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 104 8 18.4 30.0 11.6 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 1
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Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3
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Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 5.9 2.2 8.1 6.5 2.2 8.7
Middle 5.8 2.2 8.0 6.4 2.2 8.6
Top-1 5.8 2.2 8.0 6.4 2.2 8.6
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 6.3 2.2 8.5
Middle 6.3 2.2 8.5
Top-1 6.3 2.2 8.5
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 8.1 8.7 8.5 13.2
Middle 8.0 8.6 8.5 13.1
Top-1 8.0 8.6 8.5 13.1
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 13.2 22.0 8.8 Complied
Middle 13.1 22.0 8.9 Complied
Top-1 13.1 22.0 8.9 Complied

Page 368 of 729

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 13.2 8 21.2 30.0 8.8 Complied
Middle 13.1 8 21.1 30.0 8.9 Complied
Top-1 131 8 211 30.0 8.9 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 1
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Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17 / 8 dBi Antenna/ Port 2
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Result: Pass
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